
TEXAS WATER DEVELOPMENT BOARD
PO BOX 13231    AUSTIN, TX 78711

STATE OF TEXAS

Intended Use Plan
Clean Water State Revolving Fund

www.twdb.texas.gov/financial/programs/CWSRF

SFY 2023

http://www.twdb.texas.gov/financial/programs/CWSRF/index.asp


 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Cover photograph:  City of Fort Worth - biosolids reuse processing facility 

 



 

 
 

 

 

 

Clean Water State Revolving Fund 

SFY 2023 Intended Use Plan 

General Activities 

Effective October 5, 2022 
 
 
 

 
 
 
 
 
 
 
 
 
  



 
 

 
Clean Water State Revolving Fund  /  SFY 2023 Intended Use Plan – General Activities           2 

 

Contents 

I. Overview ...................................................................................................................... 5 
[...]
the lift station is still original.  The existing ductile iron pipe 
and joints inside the lift station wet well are failing and as a 
result of corrosion have resulted in the formation of holes in 
the pipe walls and joints.  When the pumps operate, 
wastewater escapes from the pipes through the corroded 
holes in the pipe walls and joints which results in the pumps 
operating much longer than is necessary than if the pipes did 
not leak. Also, the bypassing caused by leaking pipes results 
in water within the lift station wet well to reach high water 
levels during high flow periods, which needs to be corrected. 

PDC $408,750.00 70%

106



Texas Water Development Board
SFY 2023 Clean Water State Revolving Fund

Intended Use Plan
Appendix G. Project Priority List - Alphabetical

Rank Points PIF # Entity NPDES # Population Project Description EPA 
Cat.

Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related 
PIF #'s

POTW

20 78 14246 Mertzon 700 By completing the proposed upgrades to the WWTP, the City 
will be able to consistently meet TCEQ design requirements 
and their WWTP permit.
The proposed project includes an upgrade of existing 
processes at the City’s existing WWTP.  Proposed 
improvements at the City’s WWTP include an upgrade to the 
headworks, upgrade to the influent lift station, replacement of 
the aerators, and rehabilitation of the clarifier.
Wastewater Treatment: replacing the aging paddle aerators in 
the race track at the WWTP. The paddle wheel aerators will 
be replaced with newer technology aspirating aerators.
Screen System at Headworks of WWTP: The proposed 
project would construct a mechanical fine screen structure at 
the headworks of the plant to intercept all inorganic solids 
before they enter the wet well.  Weir Replacement on 
Clarifier: improvements are necessary to keep the clarifier 
operating properly as it was designed.  Influent Lift Station: 
pumps in the existing lift station need to be replaced. By 
completing the proposed upgrades to the WWTP, the City will 
be able to consistently meet TCEQ design requirements and 
their WWTP permit.

PDC $5,982,000.00 70% Yes-BC $5,982,000.00 13164

47 46 14247 Miles 870 The existing WWTP is approaching the end of its useful life 
and major improvements are needed to allow the City to 
continue to stay in compliance. The City of Miles (City) owns 
and operates a WWTP that consists of an Imhoff Tank and 
lagoon system. The effluent from the WWTP is currently land 
applied at a nearby site via a TLAP permit. The WWTP is in 
need of upgrade and/or replacement and the City wants to 
evaluate improvements needed to the WWTP and its 
collection system. Completion of an asset management plan 
of the City's wastewater system will be included in this project.

P $275,000.00 Yes-BC $275,000.00

147 0 14358 Military Highway WSC 23,027 Upgrades are needed to maintain and provide service for the 
growing service area of MHWSC. Military Highway Water 
Supply Corporation will rehabilitate 10 existing lift station 
which are in need of maintenance and operational upgrades. 
The rehabilitation of these lift stations includes replacement of 
pumps and motors along with mechanical and electrical 
components. 

PDC $2,878,000.00

107



Texas Water Development Board
SFY 2023 Clean Water State Revolving Fund

Intended Use Plan
Appendix G. Project Priority List - Alphabetical

Rank Points PIF # Entity NPDES # Population Project Description EPA 
Cat.

Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related 
PIF #'s

POTW

77 31 14270 Millsap 414 Most of the local residences has privately owned and 
maintained onsite sanitary sewer facilities (OSSF) which do 
not meet the minimum lot size requirements. The proposed 
project would reduce the number of OSSFs within the City 
and in a confined area; therefore, it would reduce the number 
of potential health hazards from the private OSSFs.  The 
project consists of installing a new wastewater system in the 
City of Millsap. There currently is no existing wastewater 
system infrastructure within the City. The new system would 
consists of a lagoon WWTP, approximately 60,000 linear feet 
of collection and force main sewer lines, lift stations, 
manholes, connections, etc. 

PADC $8,000,000.00 Yes-BC $8,000,000.00 12785

135 6 14274 Missouri City 12,258 Recent and continued growth have necessitated the phased 
expansion of the Mustang Bayou WWTP to stay in 
compliance with TCEQ rules. Recent growth within the 
Mustang Bayou WWTP service area has necessitated the 
expansion of the plant to remain in compliance with TCEQ 
requirements. Based on recently updated City-derived 
wastewater capacity growth projections, the City is currently 
undergoing plant expansions at the Mustang Bayou WWTP 
and will immediately begin design on a future expansion of 
the plant to 2.95 MGD. Based on the growth projections, the 
city will immediately begin the process of expanding the plant 
to 4.5 MGD. This application requests the funding for the 
planning and design of the expansion of the Mustang Bayou 
WWTP from 2.95 MGD to 4.5 MGD.

C $74,800,000.00

140 1 14251 Monahans 6,953 The City of Monahans (City) is proposing to make 
improvements in the wastewater system by making 
screening, clarifier, pump station, oxidation ditch aerator, 
solids handling, and electrical and SCADA improvements at 
the wastewater treatment plant.
Much of the existing wastewater treatment plant equipment is 
approaching the end of its useful life and is presenting 
increasing operational and maintenance issues for City staff. 
The City’s WWTP consists of an influent screen, a single 
oxidation ditch, two clarifiers, and solids handling through 
sludge drying beds. The WWTP was constructed over 40 
years ago and faces numerous operational challenges 
associated with the age and remaining useful life of the 
facility. The project will include development of an Asset 
Management Plan. 

PDC $6,083,000.00 Yes-BC $6,083,000.00

108



Texas Water Development Board
SFY 2023 Clean Water State Revolving Fund

Intended Use Plan
Appendix G. Project Priority List - Alphabetical

Rank Points PIF # Entity NPDES # Population Project Description EPA 
Cat.

Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related 
PIF #'s

POTW

5 101 14347 Moody 1,376 The construction of a new wastewater treatment plant will 
allow the City to meet its TCEQ permitted discharge limits.  
The 40+-year-old oxidation ditch treatment plant was not 
designed to meet the current permit limitations.  As far back 
as December 2015, the plant was exceeding its permitted 
flow limits and experiencing TSS and e-coli violations.  The 
City of Moody has been in non-compliance with its TCEQ 
discharge limits for one or more parameters 19 months since 
October 2016, and 12 months since 2019.  The City of Moody 
has experienced difficulty meeting TCEQ wastewater permit 
limits.  In August 2016 TCEQ issued a new wastewater 
discharge permit that contained more stringent discharge 
limits that would become effective in 2019.  Since the new 
TCEQ permit was issued in 2019, the City of Moody's 40+-
year-old wastewater treatment plant has had difficulty 
meeting the new permit requirements.  The existing 
equipment at the wastewater treatment plant, some of which 
is 40+-years old, has reached the end of its design life.  The 
City of Moody needs to construct a new wastewater treatment 
plant to meet its wastewater discharge permit.  The existing 
oxidation ditch treatment unit was not designed to meet the 10
 mg/L BOD, 15 mg/L TSS, and 3 mg/L Ammonia Nitrogen 
limits in the current permit. Acquisition of property will be 
required. A generator will be included in the project.
An Asset Management Plan is also included.

PADC $11,425,000.00 70%

38 55 14296 Moran 207 The City is under enforcement for an enforcement action by 
the TCEQ for failure to properly treat effluent. The project 
consists of the construction of a facultative lagoon and 
associated appurtenances including inlet/outlet structure, 
piping to connect to existing system, and aerators.

PDC $500,000.00 70%

96 25 14294 Moran 178 Reduce I&I and reduce treatment requirements This project 
consists of replacing clay sewer lines throughout the City. 
Clay sewer lines are brittle and subject to cracking or 
completely breaking. This in turns allows inflow and infiltration 
(I&I) to enter the collection system and can cause sewer 
backups into homes.

PDC $500,000.00 70% Yes-BC $350,000.00

109



Texas Water Development Board
SFY 2023 Clean Water State Revolving Fund

Intended Use Plan
Appendix G. Project Priority List - Alphabetical

Rank Points PIF # Entity NPDES # Population Project Description EPA 
Cat.

Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related 
PIF #'s

POTW

120 20 14286 Nacogdoches 48,303 The existing interceptor is old, deteriorating, and undersized. 
These interceptor lines are the main collection lines that feed 
the WWTP.  Replace and upgrade the existing Bonita/Lanana 
sewer interceptor. Proposed line size varies from 24" to 48". 
Project includes all creek crossings, railroad crossings, 
land/easement acquisition, survey, etc.  This project is Phase 
1 of a multi-phase upgrade. 

PADC $17,193,000.00 70%

148 0 14303 New Braunfels 27,604 This project is necessary to ensure NBU has adequate 
treatment capacity at the Sam C. McKenzie, Jr. Water 
Reclamation Facility to serve the rapidly increasing influent 
wastewater volume from the ongoing development within its 
service area. New Braunfels Utilities (NBU) Sam C. McKenzie 
Jr. Water Reclamation Facility service area is experiencing 
significant population growth. In response NBU needs to 
expand the facility from the Interim Phase I 2.5 MGD annual 
average daily flow to the Interim Phase II 4.9 MGD annual 
average daily flow. This expansion phase corresponds to the 
existing phases in NBU's already issued TPDES discharge 
permit. A permit modification is not required to construct the 
proposed project. The capacity increase requires expansion 
of the influent pump station,  preliminary screening system, 
anaerobic, anoxic, and oxic basins, clarifiers, chemical 
treatment systems, tertiary filters, UV disinfection system, 
aerobic digesters, sludge thickening system,  and all related 
components. The proposed expansion facilities described will 
provide the necessary treatment for the facility to comply with 
the water quality limits in the existing TPDES discharge 
permit. 

PDC $71,780,000.00

150 0 14228 New Braunfels 50,874 Design and Construction of approximately 36,000 linear feet 
of 36-inch interceptor.  This project will provide an increased 
collection capacity and relieve an existing interceptor in the 
collection basin which is undersized for projected use growth. 

PADC $46,061,582.00

110



Texas Water Development Board
SFY 2023 Clean Water State Revolving Fund

Intended Use Plan
Appendix G. Project Priority List - Alphabetical

Rank Points PIF # Entity NPDES # Population Project Description EPA 
Cat.

Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related 
PIF #'s

POTW

151 0 14309 New Braunfels 69,118 This project is necessary to extend the service life of NBU's 
existing treatment units to maintain NBU's ability to maintain 
compliance with its TPDES permits. The existing facilities 
were constructed in the 1980s and 1990s and have not 
undergone any rehabilitation or improvement since then. This 
project replaces aging treatment equipment and/or structures 
to extend the service life of the existing treatment facilities.  
The existing facilities are located adjacent to one another but 
permitted as two separate facilities with an annual average 
daily flows of 3.1 MGD (North Kuehler) and 4.2 MGD (South 
Kuehler), which provides a 7.3 MGD combined annual 
average daily. Both North and South Kuehler contain an 
existing headworks consisting of a screening structure and 
aerated grit removal structure that will be demolished and 
replaced with a new single headworks to serve both plants 
containing a screening structure, aerated grit removal basin, 
& lift station that will pump to a new elevated flow split 
structure that will feed each plant. Rehabilitation & 
replacement of existing process and digester blowers, 
aeration basin aeration system, clarifier mechanisms, clarifier 
weirs and launders, gravity thickener mechanism, 
administration & sludge building MCC. These improvements 
will extend the service life of the existing treatment units 
providing NBU with an improved ability to maintain TPDES 
permit compliance.

DC $52,680,000.00

111



Texas Water Development Board
SFY 2023 Clean Water State Revolving Fund

Intended Use Plan
Appendix G. Project Priority List - Alphabetical

Rank Points PIF # Entity NPDES # Population Project Description EPA 
Cat.

Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related 
PIF #'s

POTW

125 12 14227 New Fairview 1,347 The area is currently very rural and most residences and 
businesses have on-site sewer facilities (OSSF). The rate of 
growth cannot be sustained with OSSFs. A public wastewater 
treatment facility is needed to meet the demands of growth 
that is occurring, to protect the quality of groundwater in the 
region, and to ensure the safety and welfare of the public.  
New Fairview and the surrounding areas are experiencing 
rapid growth consisting mostly of residential housing. Existing 
residences and businesses treat their wastewater with on-site 
sewer facilities. One residential subdivision in the City has a 
small permitted package treatment plant. Many local 
homeowners and some developers have approached the City 
requesting service. New Fairview does not currently provide 
any wastewater service to anyone, but wishes to obtain a 
CCN, obtain a TCEQ permit to discharge effluent, and 
construct the necessary infrastructure to service the City and 
possibly some of the surrounding area to serve the City and 
the growth that is occurring. The City recently completed a 
Feasibility Study to consider options for, and costs of, 
implementing a Wastewater Treatment Facility and collection 
system. Major components of the system would include a 
treatment plant, several lift stations, and a collection network. 
An Asset Management Plan will be created.

PADC $23,050,000.00

66 36 14233 New Ulm WSC TX0114880 300 The Wastewater Treatment Plant has a great amount of rust 
and due to the last rehab, the walls are not thick enough to be 
blasted again and re-coated.  The existing package plant was 
installed in 1995 and is nearing its life expectancy.  It was 
rehabilitated ten (10) years ago and  at that time there was 
some concern that the remaining thickness of the walls would 
not withstand another rehab.  Since this is a steel plant, there 
is a lot of visible rust.  The new plant would consist of a 
concrete aeration basin, concrete clarifier, concrete 
chlorination basis, and concrete digester.

CWT DC $1,895,000.00

112



Texas Water Development Board
SFY 2023 Clean Water State Revolving Fund

Intended Use Plan
Appendix G. Project Priority List - Alphabetical

Rank Points PIF # Entity NPDES # Population Project Description EPA 
Cat.

Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related 
PIF #'s

POTW

138 5 14231 Newport MUD TX0023230 12,198 Mitigate damage to the system, maintain operations and 
decrease inflow and infiltration into the system, which will 
potentially lighten loads at lift stations and wastewater 
treatment plant and reduce potential for sanitary sewer 
overflows. The WWTP experiences increase in flows in rain 
events. During these events, some lift stations within the 
system reach capacity and sewage backs up into the sewer 
mains, creating potential for sanitary sewer overflows. In 
additional to increase wet weather flows, the sanitary system 
is approaching the end of its design life and structural 
deficiencies are anticipated. To determine the cause of the 
inflow, the District is currently televising the lines and 
manholes of the system to identify point sources. The 
inspections are also being used to identify structural pipe and 
manhole deficiencies. Once the television survey is evaluated 
the condition of each component of the system will be 
assessed. The assessment will provide a rating to the varying 
degree of importance that the particular component is 
rehabilitated. This project will consist of rehabilitating sanitary 
sewer system components that have been determined to be 
in need of rehabilitation. 

CWT PDC $2,500,000.20

110 20 14271 Palo Pinto County 276 The County has been cited and received an enforcement 
order for maintenance and treatment issues related to 
excessive solids in the plant and failures to control solids in 
the treatment process. The County has also received notices 
of violation for effluent violations. The existing plant is now 20 
years old and is reaching its design life.  The process that is 
employed by the plant is also not capable of treating the 
effluent to a higher quality, nor can it be easily expanded. The 
Palo Pinto County WWTP serves the unincorporated 
community of Palo Pinto, Texas. The community is the 
County Seat of Palo Pinto County and is the home to the Palo 
Pinto County Courthouse, the  Palo Pinto County Jail and 
several other County Offices. According to the latest 
American Community Survey, Palo Pinto County has 
proposed to replace their existing WWTP with a new plant 
that utilizes the SBR Process.

CWT AC $3,100,000.00 70%

113



Texas Water Development Board
SFY 2023 Clean Water State Revolving Fund

Intended Use Plan
Appendix G. Project Priority List - Alphabetical

Rank Points PIF # Entity NPDES # Population Project Description EPA 
Cat.

Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related 
PIF #'s

POTW

126 12 14341 Pearsall TX0032719 9,346 Install new sanitary sewer service and eliminate the need for 
individual on-site sewage facilities, and the risks associated 
with OSSF degradation, maintenance concerns, and 
potentially broken or non-functioning systems.   This project 
includes providing sanitary sewer service to homes and 
businesses on the east side of I-35 business road, along with 
two new lift stations and a force main.  Project will provide 
service laterals for the newly annexed properties along I-35 
BL. Completion of an asset management plan for the 
wastewater system.

CWT PADC $7,861,000.00

37 56 14207 Pettus MUD TX0054780 705 The Pettus M.U.D. WWTP is experiencing an excessive 
amount of repairs and is in need of a major rehabilitation of 
the plant. Pettus MUD also has violations with TCEQ with an 
administrative penalty of $64,675.00 and is under an Agreed 
Order with TCEQ to perform the repairs. Deteriorated 
components throughout the District’s existing WWTP warrant 
constant repairs, thus preventing an efficient 
delivery/circulation/treatment process. To rectify this continual 
repair process, as well as re-establish an efficient 
delivery/circulation/treatment process, the District has elected 
to accomplish improvements at the facility. Improvements are 
to consist of: dewatering existing components to enable 
repairs to be accomplished; repairing cracks in aeration ditch, 
concrete contact chamber and concrete clarifier; demo-ing 
and replacing existing clarifier components; RAS repair, 
replacing two existing return activated sludge pumps, valves, 
automation and electrical; replacing three existing aeration 
pumps and motors, aeration automation and aeration 
electrical; demo-ing and replacing existing sludge drying bed 
sand and gravel media and discharge manifold; replacing 
existing main lift station automation and controls; replacing 
bar screens; replacing electrical disconnects.,

CWT PDC $1,084,000.00 70%

114